



Certificate of Compliance



**CONSTRUCTIVE
PLAYTHINGS®**

Date Created/Modified: JAN.31.2018

Item #
1696

Item Description
TWO TONE PUTTY EGG

Confirm #
CC170154

City of Factory
TAIPEI

Country of Factory
USP 61/62 TAIWAN

Date(s) of Manufacture
SEP. 25, 2017

Importer of Record
U.S. Toy Company
13201 Arrington Rd
Grandview, MO 64030
(816) 761-5900

Third Party Testing Lab
Lab: ITS TBSTING
Contact:
Address: NO. 423, RUIGUANG RD., NEIHU DISTRI
TAIPEI, TAIWAN
Phone #: 6602-2888

Third Party Testing Lab
Lab: SGS TEST
Contact:
Address: 35, WU CHYUAN ROAD, WUKU INDUSTR
TAIPEI COUNTY, TAIWAN
Phone #: 2299-3279

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Test Date(s):
06/14/17
10/11/13

Test Report(s) #:
TWNH00063372
HY/2013/80247

Product safety standards to which this product has been tested and is being certified:

ASTM F963 PHYSICAL/MECHANICAL
ASTM F963 FLAMMABILITY (FINISHED PRODUCT)
ASTM F963 HEAVY METAL
16 CFR 1303 Total Lead Content (Surface/Substrates)
PROP 65 PHTHALATES
Illinois Lead Prevention Act
USP 61/62 MICROBIOLOGICAL

A copy of this report and all test results will be maintained by:
Name: Courtney Peterman
Address: 13201 Arrington Rd Grandview, MO 64030
Phone: (816) 761-5900 ext. 2420
Email: capeterman@ustoyco.com



Certificate of Compliance



**CONSTRUCTIVE
PLASTICS**

Date Created/Modified: JAN. 31, 2018

Item #
MX405

Item Description
METAL JACKS

Confirm #
CC170168

City of Factory
HANG-HUA COUNT

Country of Factory
TAIWAN

Date(s) of Manufacture
SEP. 22, 2017

Importer of Record
U.S. Toy Company
13201 Arrington Rd
Grandview, MO 64030
(816) 761-5900

Third Party Testing Lab
Lab: ITS TESTING
Contact:
Address: NO. 423, RUIGUANG RD., NEIHU DISTRI
TAIPEI, TAIWAN
Phone #: 6602-2888

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Test Date(s):
09/04/17

Test Report(s) #:
TWNH00065240

Product safety standards to which this product has been tested and is being certified:

ASTM F963 PHYSICAL/MECHANICAL
ASTM F963 FLAMMABILITY (FINISHED PRODUCT)
ASTM F963 HEAVY METAL
16 CFR 1303 Total Lead Content (Surface/Substrates)
ILLINOIS LEAD PREVENTION ACT
Prop 65 Phthalates

A copy of this report and all test results will be maintained by:
Name: Courtney Peterman
Address: 13201 Arrington Rd Grandview, MO 64030
Phone: (816) 761-5900 ext. 2420
Email: capeterman@ustoyco.com



Certificate of Compliance



Date Created/Modified: JAN.31,2018

Item #
1696

Item Description
TWO TONE PUTTY EGG

Confirm #
CC170193

City of Factory
TAIPEI

Country of Factory
USP 61/62 TAIWAN

Date(s) of Manufacture
SEP. 29, 2017

Importer of Record
U.S. Toy Company
13201 Arrington Rd
Grandview, MO 64030
(816) 761-5900

Third Party Testing Lab
Lab: ITS TESTING
Contact:
Address: NO. 423, RUIGUANG RD., NEIHU DISTRI
TAIPEI, TAIWAN
Phone #: 6602-2888

Third Party Testing Lab
Lab: SGS TEST
Contact:
Address: 35, WU CHYUAN ROAD, WUKU INDUSTRI
TAIPEI COUNTY, TAIWAN
Phone #: 2299-3279

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Test Date(s):
06/14/17
10/11/13

Test Report(s) #:
TWNH00063372
HY/2013/80247

Product safety standards to which this product has been tested and is being certified:

ASTM F963 PHYSICAL/MECHANICAL
ASTM F963 FLAMMABILITY (FINISHED PRODUCT)
ASTM F963 HEAVY METAL
16 CFR 1303 Total Lead Content (Surface/Substrates)
PROP 65 PHTHALATES
Illinois Lead Prevention Act
USP 61/62 MICROBIOLOGICAL

A copy of this report and all test results will be maintained by:
Name: Courtney Peterman
Address: 13201 Arrington Rd Grandview, MO 64030
Phone: (816) 761-5900 ext. 2420
Email: capeterman@ustoyco.com



Certificate of Compliance



CONSTRUCTIVE
PLAYTHINGS®

Date Created/Modified: JAN. 31, 2018

Item #
DM37

Item Description
28MM MAGIC SPRINGS

Confirm #
CC170193

City of Factory
TAIPEI COUNTY

Country of Factory
TAIWAN

Date(s) of Manufacture
SPE. 12, 2017

Importer of Record
U.S. Toy Company
13201 Arrington Rd
Grandview, MO 64030
(816) 761-5900

Third Party Testing Lab
Lab: ITS TESTING
Contact:
Address: NO. 423, RUIGUANG RD., NEIHU DISTRI
TAIPEI, TAIWAN
Phone #: 6602-2888

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Test Date(s):
10/28/16

Test Report(s) #:
HY/2016/A0150

Product safety standards to which this product has been tested and is being certified:

ASTM F963 PHYSICAL/MECHANICAL
ASTM F963 FLAMMABILITY (FINISHED PRODUCT)
ASTM F963 HEAVY METAL

A copy of this report and all test results will be maintained by:
Name: Courtney Peterman
Address: 13201 Arrington Rd Grandview, MO 64030
Phone: (816) 761-5900 ext. 2420
Email: capeterman@ustoyco.com

This certificate is provided for U.S. Toy Company, and may be relied on by them to import into and sell, offer to sell, warehouse or distribute in commerce in the U.S.A. the product identified on this Certificate.



Certificate of Compliance



Date Created/Modified: JAN. 31, 2018

Item #
H542

Item Description
RAINBOW GLITTER TIARAS

Confirm #
CC170193

City of Factory
TAINAN CITY

Country of Factory
TAIWAN

Date(s) of Manufacture
OCT. 10, 2017

Importer of Record
U.S. Toy Company
13201 Arrington Rd
Grandview, MO 64030
(816) 761-5900

Third Party Testing Lab
Lab: ITS TESTING
Contact:
Address: NO. 423, RUIGUANG RD., NEIHU DISTRI
TAIPEI, TAIWAN
Phone #: 6602-2888

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Test Date(s):
10/03/17

Test Report(s) #:
TWNH00065730

Product safety standards to which this product has been tested and is being certified:

ASTM F963 PHYSICAL/MECHANICAL
ASTM F963 FLAMMABILITY (FINISHED PRODUCT)
ASTM F963 HEAVY METAL
16 CFR 1303 Total Lead Content (Surface/Substrates)
ILLINOIS LEAD PREVENTION ACT
PROP 65 PHTHALATES

A copy of this report and all test results will be maintained by:
Name: Courtney Peterman
Address: 13201 Arrington Rd Grandview, MO 64030
Phone: (816) 761-5900 ext. 2420
Email: capeterman@ustoyco.com



Certificate of Compliance



Date Created/Modified: JAN. 31, 2018

Item #
VL37

Item Description
25MM MINI POPPER

Confirm #
CC170193

City of Factory
TAOYUAN COUNTY

Country of Factory
TAIWAN

Date(s) of Manufacture
OCT. 01, 2017

Importer of Record
U.S. Toy Company
13201 Arrington Rd
Grandview, MO 64030
(816) 761-5900

Third Party Testing Lab
Lab: ITS TESTING
Contact:
Address: NO. 423, RUIGUANG RD., NEIHU DISTRI
TAIPEI, TAIWAN
Phone #: 6602-2888

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Test Date(s):
04/29/16
07/06/15

Test Report(s) #:
TWNH00055418
TWNH00048195

Product safety standards to which this product has been tested and is being certified:

ASTM F963 PHYSICAL/MECHANICAL
 ASTM F963 FLAMMABILITY (FINISHED PRODUCT)
 ASTM F963 HEAVY METAL
 16 CFR 1303 Total Lead Content (Surface/Substrates)
 ILLINOIS LEAD PREVENTION ACT
 PROP 65 Phthalates

A copy of this report and all test results will be maintained by:
Name: Courtney Peterman
Address: 13201 Arrington Rd Grandview, MO 64030
Phone: (816) 761-5900 ext. 2420
Email: capeterman@ustoyco.com



Certificate of Compliance



CONSTRUCTIVE
PLAYTHINGS

Date Created/Modified: JAN. 31, 2018

Item #
2260

Item Description
RAINBOW BATONS

Confirm #
CC170194

City of Factory
TAICHUNG COUNTY

Country of Factory
TAIWAN

Date(s) of Manufacture
SEP. 15, 2017

Importer of Record
U.S. Toy Company
13201 Arrington Rd
Grandview, MO 64030
(816) 761-5900

Third Party Testing Lab
Lab: ITS TESTING
Contact:
Address: NO. 423, RUIGUANG RD., NEIHU DISTRI
TAIPEI, TAIWAN
Phone #: 6602-2888

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Test Date(s):
09/29/17

Test Report(s) #:
TWNH00065731

Product safety standards to which this product has been tested and is being certified:

ASTM F963 PHYSICAL/MECHANICAL
ASTM F963 FLAMMABILITY (FINISHED PRODUCT)
ASTM F963 HEAVY METAL
16 CFR 1303 Total Lead Content (Surface/Substrates)
PROP 65 PHTHALATES
USP 61/62 MICROBIOLOGICAL

A copy of this report and all test results will be maintained by:
Name: Courtney Peterman
Address: 13201 Arrington Rd Grandview, MO 64030
Phone: (816) 761-5900 ext. 2420
Email: capeterman@ustoyco.com



Certificate of Compliance



CONSTRUCTIVE
PLAYTHINGS®

Date Created/Modified: JAN. 31, 2018

Item #
7845

Item Description
SWIRLING WATER BATONS

Confirm #
CC170194

City of Factory
TAICHUNG COUNTY

Country of Factory
TAIWAN

Date(s) of Manufacture
SEP. 15, 2017

Importer of Record
U.S. Toy Company
13201 Arrington Rd
Grandview, MO 64030
(816) 761-5900

Third Party Testing Lab
Lab: ITS TESTING
Contact:
Address: NO. 423, RUIGUANG RD., NEIHU DISTRICT
TAIPEI, TAIWAN
Phone #: 6602-2888

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Test Date(s):
09/29/17

Test Report(s) #:
TWNH00065731

Product safety standards to which this product has been tested and is being certified:

ASTM F963 PHYSICAL/MECHANICAL
ASTM F963 FLAMMABILITY (FINISHED PRODUCT)
ASTM F963 HEAVY METAL
16 CFR 1303 Total Lead Content (Surface/Substrates)
PROP 65 PHTHALATES
USP 61/62 MICROBIOLOGICAL

A copy of this report and all test results will be maintained by:
Name: Courtney Peterman
Address: 13201 Arrington Rd Grandview, MO 64030
Phone: (816) 761-5900 ext. 2420
Email: capeterman@ustoyco.com



Certificate of Compliance



Date Created/Modified: JAN. 31, 2018

Item #
JA771

Item Description
RAINBOW GLITTER WATER BATONS

Confirm #
CC170194

City of Factory
TAICHUNG COUNTY

Country of Factory
TAIWAN

Date(s) of Manufacture
OCT. 29, 2017

Importer of Record
U.S. Toy Company
13201 Arrington Rd
Grandview, MO 64030
(816) 761-5900

Third Party Testing Lab
Lab: ITS TESTING
Contact:
Address: NO. 423, RUIGUANG RD., NEIHU DISTRI
TAIPEI, TAIWAN
Phone #: 6602-2888

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Test Date(s):
10/23/17

Test Report(s) #:
TWNH00065732

Product safety standards to which this product has been tested and is being certified:

ASTM F963 PHYSICAL/MECHANICAL
ASTM F963 FLAMMABILITY (FINISHED PRODUCT)
ASTM F963 HEAVY METAL
16 CFR 1303 Total Lead Content (Surface/Substrates)
PROP 65 PHTHALATES
USP 61/62 MICROBIOLOGICAL
SOLUBLE CADMIUM CONTENT (JEWELRY)

A copy of this report and all test results will be maintained by:
Name: Courtney Peterman
Address: 13201 Arrington Rd Grandview, MO 64030
Phone: (816) 761-5900 ext. 2420
Email: capeterman@ustoyco.com



Certificate of Compliance



Date Created/Modified: JAN. 31, 2018

Item #
YOU-6305X

Item Description
SQUARE CONGWHEELS

Confirm
CC170238

City of Factory
TAIPEI COUNTY

Country of Factory
TAIWAN

Date(s) of Manufacture
OCT. 11, 2017

Importer of Record
Constructive Playthings
13201 Arrington Rd
Grandview, MO 64030
(816) 761-5900

Third Party Testing Lab
Lab: ITS TESTING
Contact:
Address: NO. 423, RUIGUANG RD., NEIHU DISTRI
TAIPEI, TAIWAN
Phone #: 6602-2888

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Test Date(s):
01/08/14

Test Report(s) #:
TWNH00034715

Product safety standards to which this product has been tested and is being certified:

ASTM F963 PHYSICAL/MECHANICAL
ASTM F963 FLAMMABILITY
ASTM F963 HEAVY METAL
16 CFR 1303 TOTAL LEAD CONTENT
ILLINOIS LEAD PREVENTION ACT
PROP 65 PHTHALATES

A copy of this report and all test results will be maintained by:
Name: Courtney Peterman
Address: 13201 Arrington Rd Grandview, MO 64030
Phone: (816) 761-5900 ext. 2420
Email: capeterman@ustoyco.com



Certificate of Compliance



Date Created/Modified: JAN. 31, 2018

Item #
KPL-50

Item Description
TACTILE CURVE

Confirm
CC170241

City of Factory
TAIPEI

Country of Factory
TAIWAN

Date(s) of Manufacture
NOV. 24, 2017

Importer of Record
Constructive Playthings
13201 Arrington Rd
Grandview, MO 64030
(816) 761-5900

Third Party Testing Lab
Lab: IFS TESTING
Contact:
Address: NO. 423, RUIGUANG RD., NEIHU DISTRI
TAIPEI 114, TAIWAN
Phone #: 02-6602-2888

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Test Date(s):
8/03/15
8/14/15

Test Report(s) #:
TWNH00046432
TWNH00049297

Product safety standards to which this product has been tested and is being certified:

ASTM F963 Physical/Mechanical
16 CFR 1303 Total Lead Content (Surface/Substrates)
ASTM F963 HEAVY METAL
US Phthalates
ASTM F963 FLAMMABILITY

A copy of this report and all test results will be maintained by:
Name: Courtney Peterman
Address: 13201 Arrington Rd Grandview, MO 64030
Phone: (816) 761-5900 ext. 2420
Email: capeterman@ustoyco.com



Certificate of Compliance



Date Created/Modified: JAN. 31, 2018

Item #
MX437

Item Description
DINO SUCTION DARTS

Confirm #
CC170242

City of Factory
TAINAN COUNTY

Country of Factory
TAIWAN

Date(s) of Manufacture
NOV. 17, 2017

Importer of Record
U.S. Toy Company
13201 Arrington Rd
Grandview, MO 64030
(816) 761-5900

Third Party Testing Lab
Lab: ITS TESTING
Contact:
Address: NO. 423, RUIGUANG RD., NEIHU DISTRI
TAIPEI, TAIWAN
Phone #: 6602-2888

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Test Date(s):
02/16/17

Test Report(s) #:
TWNH00061022

Product safety standards to which this product has been tested and is being certified:

ASTM F963 PHYSICAL/MECHANICAL
ASTM F963 HEAVY METAL
ASTM F963 FLAMMABILITY (FINISHED PRODUCT)
16 CFR 1303 Total Lead Content (Surface/Substrates)
PROP 65 PHTHALATES

A copy of this report and all test results will be maintained by:
Name: Courtney Peterman
Address: 13201 Arrington Rd Grandview, MO 64030
Phone: (816) 761-5900 ext. 2420
Email: capeterman@ustoyco.com



Certificate of Compliance



Date Created/Modified: JAN. 31, 2018

Item #
FA586

Item Description
NEON SPIDER WEBS

Confirm #
CC170242

City of Factory
YUNLIN COUNTY

Country of Factory
TAIWAN

Date(s) of Manufacture
NOV. 24, 2017

Importer of Record
U.S. Toy Company
13201 Arrington Rd
Grandview, MO 64030
(816) 761-5900

Third Party Testing Lab
Lab: ITS TESTING
Contact:
Address: NO. 423, RUIGUANG RD., NEIHU DISTRI
TAIPEI, TAIWAN
Phone #: 6602-2888

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Test Date(s):
11/23/17

Test Report(s) #:
TWNH00067079

Product safety standards to which this product has been tested and is being certified:

ASTM F963 PHYSICAL/MECHANICAL
ASTM F963 FLAMMABILITY (FINISHED PRODUCT)
ASTM F963 HEAVY METAL
16 CFR 1303 Total Lead Content (Surface/Substrates)
ILLINOIS LEAD PREVENTION ACT
PROP 65 PHTHALATES

A copy of this report and all test results will be maintained by:
Name: Courtney Peterman
Address: 13201 Arrington Rd Grandview, MO 64030
Phone: (816) 761-5900 ext. 2420
Email: capeterman@ustoyco.com



Certificate of Compliance



CONSTRUCTIVE
PLAYTHINGS®

Date Created/Modified: JAN. 31, 2018

Item #
FA845

Item Description
JUMBO NEON SPIDER WEBBS

Confirm #
CC170242

City of Factory
YUNLIN COUNTY

Country of Factory
TAIWAN

Date(s) of Manufacture
NOV. 11, 2017

Importer of Record
U.S. Toy Company
13201 Arrington Rd
Grandview, MO 64030
(816) 761-5900

Third Party Testing Lab
Lab: ITS TESTING
Contact:
Address: NO. 423, RUIGUANG RD., NEIHU DISTRI
TAIPEI, TAIWAN
Phone #: 6602-2888

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Test Date(s):
11/26/14

Test Report(s) #:
TWNH00042720

Product safety standards to which this product has been tested and is being certified:

ASTM F963 PHYSICAL/MECHANICAL
ASTM F963 FLAMMABILITY (FINISHED PRODUCT)
ASTM F963 HEAVY METAL
16 CFR 1303 Total Lead Content (Surface/Substrates)
ILLINOIS LEAD PREVENTION ACT
PROP 65 PHTHALATES

A copy of this report and all test results will be maintained by:
Name: Courtney Peterman
Address: 13201 Arrington Rd Grandview, MO 64030
Phone: (816) 761-5900 ext. 2420
Email: capeterman@ustoyco.com



Certificate of Compliance



Date Created/Modified: JAN. 31, 2018

Item #
2260

Item Description
RAINBOW BATONS

Confirm #
CC170250

City of Factory
TAICHUNG COUNTY

Country of Factory
TAIWAN

Date(s) of Manufacture
NOV. 04, 2017

Importer of Record
U.S. Toy Company
13201 Arrington Rd
Grandview, MO 64030
(816) 761-5900

Lab: Third Party Testing Lab
Contact: ITS TESTING
Address: NO. 423, RUIGUANG RD., NEIHU DISTRI
TAIPEI, TAIWAN
Phone #: 6602-2888

Lab: Third Party Testing Lab
Contact:
Address:
Phone #:

Lab: Third Party Testing Lab
Contact:
Address:
Phone #:

Test Date(s):
09/29/17

Test Report(s) #:
TWNH00065731

Product safety standards to which this product has been tested and is being certified:

ASTM F963 PHYSICAL/MECHANICAL
ASTM F963 FLAMMABILITY (FINISHED PRODUCT)
ASTM F963 HEAVY METAL
16 CFR 1303 Total Lead Content (Surface/Substrates)
PROP 65 PHTHALATES
USP 61/62 MICROBIOLOGICAL

A copy of this report and all test results will be maintained by:
Name: Courtney Peterman
Address: 13201 Arrington Rd Grandview, MO 64030
Phone: (816) 761-5900 ext. 2420
Email: capeterman@ustoyco.com



Certificate of Compliance



**CONSTRUCTIVE
PLAYTHINGS®**

Date Created/Modified: JAN. 31, 2018

Item #
3558

Item Description
STYROFOAM GLIDER W/DINOSAUR DESIGN

Confirm #
CC170250

City of Factory
TAICHUNG CITY

Country of Factory
TAIWAN

Date(s) of Manufacture
NOV. 12, 2017

Importer of Record
U.S. Toy Company
13201 Arrington Rd
Grandview, MO 64030
(816) 761-5900

Third Party Testing Lab
Lab: ITS TESTING
Contact:
Address: NO. 423, RUIGUANG RD., NEIHU DISTRI
TAIPEI, TAIWAN
Phone #: 6602-2888

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Test Date(s):
08/22/16

Test Report(s) #:
TWNH00057844

Product safety standards to which this product has been tested and is being certified:

ASTM F963 PHYSICAL/MECHANICAL
ASTM F963 FLAMMABILITY
16 CFR 1303 Total Lead Content (Surface/Substrates)
ASTM F963 HEAVY METAL
ILLINOIS LEAD PREVENTION ACT
PROP 65 Phthalates

A copy of this report and all test results will be maintained by:
Name: Courtney Peterman
Address: 13201 Arrington Rd Grandview, MO 64030
Phone: (816) 761-5900 ext. 2420
Email: capeterman@ustoyco.com



Certificate of Compliance



Date Created/Modified: JAN. 31, 2018

Item #
FA664

Item Description
38MM HALLOWEEN POPPERS

Confirm #
CC170250

City of Factory
TAINAN COUNTY

Country of Factory
TAIWAN

Date(s) of Manufacture
NOV. 23, 2017

Importer of Record
U.S. Toy Company
13201 Arrington Rd
Grandview, MO 64030
(816) 761-5900

Third Party Testing Lab
Lab: ITS TESTING
Contact:
Address: NO. 423, RUIGUANG RD., NEIHU DISTRI
TAIPEI, TAIWAN
Phone #: 6602-2888

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Test Date(s):
06/23/16

Test Report(s) #:
TWNH00056679

Product safety standards to which this product has been tested and is being certified:

ASTM F963 PHYSICAL/MECHANICAL
ASTM F963 HEAVY METAL
ASTM F963 FLAMMABILITY (FINISHED PRODUCT)
16 CFR 1303 Total Lead Content (Surface/Substrates)
PROP 65 PHTHALATES

A copy of this report and all test results will be maintained by:
Name: Courtney Peterman
Address: 13201 Arrington Rd Grandview, MO 64030
Phone: (816) 761-5900 ext. 2420
Email: capeterman@ustoyco.com



Certificate of Compliance



Date Created/Modified: JAN. 31, 2018

Item #
PUZ-402

Item Description
EASY SEE & DO HOUSEHOLD ITEM PUZZLES

Confirm #
CC170252

City of Factory
KAOSIUNG CITY

Country of Factory
TAIWAN

Date(s) of Manufacture
NOV. 24, 2017

Importer of Record
U.S. Toy Company
13201 Arrington Rd
Grandview, MO 64030
(816) 761-5900

Third Party Testing Lab
Lab: ITS TESTING
Contact:
Address: NO. 423, RUIGUANG RD., NEIHU DISTRI
TAIPEI, TAIWAN
Phone #: 6602-2888

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Test Date(s):
02/16/16

Test Report(s) #:
TWNH00053613

Product safety standards to which this product has been tested and is being certified:

ASTM F963 PHYSICAL/MECHANICAL
 ASTM F963 FLAMMABILITY
 ASTM F963 HEAVY METAL
 16 CFR 1303 TOTAL LEAD CONTENT
 ILLINOIS LEAD PREVENTION ACT

A copy of this report and all test results will be maintained by:
Name: Courtney Peterman
Address: 13201 Arrington Rd Grandview, MO 64030
Phone: (816) 761-5900 ext. 2420
Email: capeterman@ustoyco.com



Certificate of Compliance



Date Created/Modified: JAN. 31, 2018

Item #
PUZ-401

Item Description
EASY SEE & DO TRANSPORT PUZZLE SET

Confirm #
CC170252

City of Factory
KAOHSIUNG CITY

Country of Factory
TAIWAN

Date(s) of Manufacture
NOV. 14, 2017

Importer of Record
U.S. Toy Company
13201 Arrington Rd
Grandview, MO 64030
(816) 761-5900

Third Party Testing Lab
Lab: ITS TESTING
Contact:
Address: NO. 423, RUIGUANG RD., NEIHU DISTRI
TAIPEI, TAIWAN
Phone #: 6602-2888

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Test Date(s):
02/16/16

Test Report(s) #:
TWNH00053613

Product safety standards to which this product has been tested and is being certified:

ASTM F963 PHYSICAL/MECHANICAL
ASTM F963 FLAMMABILITY
ASTM F963 HEAVY METAL
16 CFR 1303 TOTAL LEAD CONTENT
ILLINOIS LEAD PREVENTION ACT

A copy of this report and all test results will be maintained by:
Name: Courtney Peterman
Address: 13201 Arrington Rd Grandview, MO 64030
Phone: (816) 761-5900 ext. 2420
Email: capeterman@ustoyco.com



Certificate of Compliance



CONSTRUCTIVE
PLIABILITY

Date Created/Modified: JAN. 31, 2018

Item #
1531

Item Description
NEON NYLON SHOE LACES

Confirm #
CC170253

City of Factory
CHING HWA CITY

Country of Factory
TAIWAN

Date(s) of Manufacture
NOV. 18, 2017

Importer of Record
U.S. Toy Company
13201 Arrington Rd
Grandview, MO 64030
(816) 761-5900

Third Party Testing Lab
Lab: ITS TESTING
Contact:
Address: NO. 423, RUIGUANG RD., NEIHU DISTRI
TAIPEI, TAIWAN
Phone #: 6602-2888

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Test Date(s):
04/19/10

Test Report(s) #:
TWNC00154078

Product safety standards to which this product has been tested and is being certified:

PROP 65 PHTHALATES

A copy of this report and all test results will be maintained by:
Name: Courtney Peterman
Address: 13201 Arrington Rd Grandview, MO 64030
Phone: (816) 761-5900 ext. 2420
Email: capeterman@ustoyco.com



Certificate of Compliance



**CONSTRUCTIVE
PLAYTHINGS**

Date Created/Modified: JAN. 31, 2018

Item #
4350

Item Description
RELIGIOUS POPPERS

Confirm #
CC170253

City of Factory
TAINAN COUNTY

Country of Factory
TAIWAN

Date(s) of Manufacture
NOV. 26, 2017

Importer of Record
U.S. Toy Company
13201 Arrington Rd
Grandview, MO 64030
(816) 761-5900

Third Party Testing Lab
Lab: ITS TESTING
Contact:
Address: NO. 423, RUIGUANG RD., NEIHU DISTRI
TAIPEI, TAIWAN
Phone #: 6602-2888

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Test Date(s):
06/23/16

Test Report(s) #:
TWNH00056679

Product safety standards to which this product has been tested and is being certified:

ASTM F963 PHYSICAL/MECHANICAL
ASTM F963 FLAMMABILITY (FINISHED PRODUCT)
16 CFR 1303 Total Lead Content (Surface/Substrates)
ASTM F963 HEAVY METAL
PROP 65 PHTHALATES

A copy of this report and all test results will be maintained by:
Name: Courtney Peterman
Address: 13201 Arrington Rd Grandview, MO 64030
Phone: (816) 761-5900 ext. 2420
Email: capeterman@ustoyco.com



Certificate of Compliance



CONSTRUCTIVE
PLAYTHINGS®

Date Created/Modified: JAN. 31, 2018

Item #
VL79

Item Description
FORTUNE TELLER FISH

Confirm #
CC170253

City of Factory
TAIPEI CITY

Country of Factory
TAIWAN

Date(s) of Manufacture
NOV. 21, 2017

Importer of Record
U.S. Toy Company
13201 Arrington Rd
Grandview, MO 64030
(816) 761-5900

Lab: Third Party Testing Lab
SGS TESTING
Contact:
Address: 85, WU CHYUAN ROAD, WUKU INDUSTRIAL ZONE
TAIPEI, TAIWAN
Phone #: 2299-3279

Lab: Third Party Testing Lab
Contact:
Address:
Phone #:

Lab: Third Party Testing Lab
Contact:
Address:
Phone #:

Test Date(s):
03/14/17

Test Report(s) #:
HY/2017/30011

Product safety standards to which this product has been tested and is being certified:

ASTM F963 PHYSICAL/MECHANICAL
ASTM F963 FLAMMABILITY (FINISHED PRODUCT)
ASTM F963 HEAVY METAL
16 CFR 1303 Total Lead Content (Surface/Substrates)
PROP 65 LEAD CONTENT
PROP 65 Phthalates

A copy of this report and all test results will be maintained by:
Name: Courtney Peterman
Address: 13201 Arrington Rd Grandview, MO 64030
Phone: (816) 761-5900 ext. 2420
Email: capeterman@ustoyco.com



Certificate of Compliance



Date Created/Modified: JAN. 31, 2018

Item #
MTC-725

Item Description
CHENILLE STICK

Confirm
CC170262

City of Factory
I-LAN COUNTY

Country of Factory
TAIWAN

Date(s) of Manufacture
DEC. 21, 2017

Importer of Record
Cre8tive Minds
200 W. 39th St., #8
New York, NY 10018
(212) 662-7005

Lab: ITS TESTING
Contact: LOUISE LIN
Address: NO. 423, RUIGUANG RD., NEIHU DISTRI
TAIPEI, TAIWAN
Phone #: 6602-2888

Lab:
Contact:
Address:
Phone #:

Lab:
Contact:
Address:
Phone #:

Test Date(s):
12/19/17

Test Report(s) #:
TWNH00067579

Product safety standards to which this product has been tested and is being certified:

ASTM F963 Heavy Metal
16 CFR 1303 Total Lead Content (Surface/Substrates)

A copy of this report and all test results will be maintained by:
Name: Debbie Porter
Address: 82 Wall St. Suite 1105 New York, NY 10005
Phone: (212) 662-7005
Email: marvel_ed@yahoo.com



Certificate of Compliance



Date Created/Modified: JAN. 31, 2018

Item #
1589

Item Description
45MM FROG POPPERS

Confirm #
CC170263

City of Factory
TAINAN COUNTY

Country of Factory
TAIWAN

Date(s) of Manufacture
NOV. 26, 2017

Importer of Record
U.S. Toy Company
13201 Arrington Rd
Grandview, MO 64030
(816) 761-5900

Third Party Testing Lab
Lab: ITS TESTING
Contact:
Address: NO. 423, RUIGUANG RD., NEIHU DISTRI
TAIPEI, TAIWAN
Phone #: 6602-2888

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Test Date(s):
06/23/16

Test Report(s) #:
TWNH00056679

Product safety standards to which this product has been tested and is being certified:

ASTM F963 PHYSICAL/MECHANICAL
 ASTM F963 HEAVY METAL
 ASTM F963 FLAMMABILITY (FINISHED PRODUCT)
 16 CFR 1303 Total Lead Content (Surface/Substrates)
 PROP 65 PHTHALATES

A copy of this report and all test results will be maintained by:
Name: Courtney Peterman
Address: 13201 Arrington Rd Grandview, MO 64030
Phone: (816) 761-5900 ext. 2420
Email: capeterman@ustoyco.com



Certificate of Compliance



CONSTRUCTIVE
PLAYTHINGS®

Date Created/Modified: JAN. 31, 2018

Item #
GOG-908

Item Description
JUMBO STACKER

Confirm #
CC170265

City of Factory
HSINCHU COUNTY

Country of Factory
TAIWAN

Date(s) of Manufacture
DEC. 08, 2017

Importer of Record
Constructive Playthings
13201 Arrington Rd
Grandview, MO 64030
(816) 761-5900

Third Party Testing Lab
Lab: ITS TESTING
Contact: LOUISE LIN
Address: NO. 423, RUIGUANG RD., NEIHU DISTRI
TAIPEI, TAIWAN
Phone #: 6602-2888

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Test Date(s):
07/26/13

Test Report(s) #:
TWNH00030188

Product safety standards to which this product has been tested and is being certified:

ASTM F963 FLAMMABILITY (FINISHED PRODUCT)
ASTM F963 HEAVY METAL
ASTM F963 PHYSICAL/MECHANICAL
16 CFR 1303 Total Lead Content (Surface/Substrates)
ILLINOIS LEAD PREVENTION ACT
PROP 65 PHTHALATES

A copy of this report and all test results will be maintained by:
Name: Courtney Peterman
Address: 13201 Arrington Rd Grandview, MO 64030
Phone: (816) 761-5900 ext. 2420
Email: capeterman@ustoyco.com



Certificate of Compliance



Date Created/Modified: JAN. 31, 2018

Item #
VL37AG-500

Item Description
25MM MINI POPPER

Confirm #
CC170267

City of Factory
TAOYUAN COUNTY

Country of Factory
TAIWAN

Date(s) of Manufacture
DEC. 14, 2017

Importer of Record
U.S. Toy Company
13201 Arrington Rd
Grandview, MO 64030
(816) 761-5900

Third Party Testing Lab
Lab: ITS TESTING
Contact:
Address: NO. 423, RUIGUANG RD., NEIHU DISTRI
TAIPEI, TAIWAN
Phone #: 6602-2888

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Third Party Testing Lab
Lab:
Contact:
Address:
Phone #:

Test Date(s):
04/29/16
07/06/15

Test Report(s) #:
TWNH00055418
TWNH00048195

Product safety standards to which this product has been tested and is being certified:

ASTM F963 PHYSICAL/MECHANICAL
 ASTM F963 FLAMMABILITY (FINISHED PRODUCT)
 ASTM F963 HEAVY METAL
 16 CFR 1303 Total Lead Content (Surface/Substrates)
 ILLINOIS LEAD PREVENTION ACT
 PROP 65 Phthalates

A copy of this report and all test results will be maintained by:
Name: Courtney Peterman
Address: 13201 Arrington Rd Grandview, MO 64030
Phone: (816) 761-5900 ext. 2420
Email: capeterman@ustoyco.com